Assembly steps for Video-Splitter

Step 1

Mounting type:
Slide in the PCB ( 4 pcs)






Step 2

Mounting type:
By Screws (4 X M3x6)

.....




Mounting type:
By screws (4 X M3x6)
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Step 3

Mounting type:
By nuts { 4 X M12x15)




Mounting type:
By nuts (4 X M12x1.5)




